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This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at
www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. 
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon
reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this 
document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except 
in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders
may be prosecuted to the fullest extent of the law. 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.
WARNING: The sample(s) to which the findings recorded herein (the “Findings”) relate was(were) drawn and / or provided by the Client or by a third party acting at the Client’s
direction. 
The Findings constitute no warranty of the sample’s representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin
or source from which the sample(s) is/are said to be extracted.
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Member of the SGS Group 

The following sample(s) was /were submitted and identified by the client as: 

Sample Description  : CSL Leather

Client’s reference No. : 2210003015 

Batch / Lot. No. : -

Manufacturer/Vendor : PT. BERKAT UNGGUL PRATAMA 

Buyer’s Name : -

Country of Origin : TAIWAN 

Country of Destination : -

Sample Receiving Date : February 23, 2022 

Test Performing Period : February 23, 2022 to March 09, 2022

Test Requested  : Selected test (s) as requested by client. 

Test Method(s) and Test Result(s) : Please refer to the next page(s).

Signed for and on behalf of 
PT. SGS Indonesia 

 . 

Toto Waluyadi 

Hardgood Lab Manager 
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TEST RESULT 

Phthalates 

Test Method: ISO 14389: 2014. Analysis was performed by GC-MS. 

Note: n.d. = not detected

* = exceed the limit
Reporting Limit = 50 mg/kg (each)
Recommended Max. limit: 1000 mg/kg (Each or Sum)

Remark: Recommended Max. Limit specified by Entry 72 of Regulation (EC) No 1513/2018 
amending Annex XVII of REACH Regulation (EC) No 1907/2006. 

Test Item CAS No. 
Results

(mg/kg)

1

Dibutylphthalate (DBP) 84-74-2 n.d.

Benzylbutylphthalate (BBP) 85-68-7 n.d.

Bis-(2-ethylhexyl)phthalate (DEHP) 117-81-7 n.d.

Diisobutyl phthalate (DIBP) 84-69-5 n.d.

Di-C6-8 branched alkylphthalate
(DIHP) 

71888-89-6 
n.d.

Bis (2-methoxyethyl) phthalate
(DMEP) 

117-82-8
n.d.

Diisopentylphthalate (DiPP) 605-50-5 n.d.

Di-n-pentylphthalate (DnPP) 131-18-0 n.d.

Di-n-Hexylphthalate (DnHP) 84-75-3 n.d.

Sum of all phthalates -- n.d.
Conclusion PASS
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Sample Picture 

*********End of Report*********** 
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